

JRC22N1798 RUD-221103HESNZ

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

G100 10mm BLUE Electrphorectic painted

Description: Lifting Chain

WLL: 4000kg

Order Number: 5748

Date: 23/04/2023

Proof Load: 98.1K/N

Breaking Load: 164.6K/N

Elongation: 23.5%

SIZE

D	L	В	b	
mm	mm	mm	mm	
10.2	30.0	34.5		

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni	ΑI
0.23	0.20	1.17	0.004	0.001	0.57	0.75	0.037

Authorised Signatory

Sankallon.

Manufactured, Inspected and Tested for and on behalf of:



JRC22N1798 RUD-221103HESNZ

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

G100 8mm BLUE Electrphorectic painted Lifting Chain

Description:

WLL: 2500kg

Order Number: 5748

Date: 23/04/2023

Proof Load: 62.8K/N

Breaking Load: 105.3K/N

Elongation: 23.5%

SIZE

D	L	В	b	
mm	mm	mm	mm	
8.2	24.0	27.5		

CHEMICAL COMPOSITION

	C	Si	Mn	P	S	Cr	Ni	ΑI
	0.24	0.22	1.35	0.011	0.005	0.55	0.75	0.036
ĺ								

Authorised Signatory

Sankallon.

Manufactured, Inspected and Tested for and on behalf of:



JRC22N1798 RUD-221103HESNZ

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

G100 20mm BLUE Electrphorectic painted Lifting Chain

Description:

WLL: 16000kg

Order Number: 5748

Date: 23/04/2023

Proof Load: 393.0K/N

Breaking Load: 656.3K/N

Elongation: 22.0%

SIZE

D	L	В	b	
mm	mm	mm	mm	
20.2	60.0	68.0		

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni	ΑI
0.24	0.25	1.22	0.010	0.002	0.54	0.72	0.035

Authorised Signatory

Sankallon.

Manufactured, Inspected and Tested for and on behalf of:



JRC22N1798 RUD-221103HESNZ

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

G100 16mm BLUE Electrphorectic painted Lifting Chain

Description:

WLL: 10,000kg

Order Number: 5748

Date: 23/04/2023

Proof Load: 251.0K/N

Breaking Load: 420.6K/N

Elongation: 23.0%

SIZE

D	L	В	b	
mm	mm	mm	mm	
16.2	48.0	55.5		

CHEMICAL COMPOSITION

		Mn					
0.22	0.20	1.25	0.011	0.002	0.43	0.73	0.041

Authorised Signatory

lankallon.

Manufactured, Inspected and Tested for and on behalf of:



JRC22N1798 RUD-221103HESNZ

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

G100 13mm BLUE Electrphorectic painted Lifting Chain

Description: Lifting Ch

WLL: 6700kg

Order Number: 5748

Date: 23/04/2023

Proof Load: 166.0K/N

Breaking Load: 277.3K/N

Elongation: 22.5%

SIZE

D	L	В	b	
mm	mm	mm	mm	
13.2	39.0	45.0		

CHEMICAL COMPOSITION

	Si						
0.23	0.19	1.16	0.007	0.002	0.54	0.05	0.042

Authorised Signatory

lankallon.

Manufactured, Inspected and Tested for and on behalf of: